Water Conservation / A Way of Life

VALLEY CENTER MUNICIPAL WATER DISTRICT
LOWER MOOSA CANYON
WATER RECLAMATION FACILITY

2023 MASTER PLAN UPDATE

February 2023



Table of Contents

ACKNOWLEDGEMENTS.....cuuuuuuutunnninnnnnnniniieiiiiiiiiiiiisisaiassiisssisas s, \'
SECTION 1 - INTRODUCTION ....cccetiiiririrenirerereeeeeneteeeeerteereseresemsmemememmemmmemmeessmmmmmemmeemesmmmsmmmssmseee 1
o 0t T - - 1ol 4= o TU [ o [ R SPRI 1
I U o Yo 1Y IR 1
I U1 Y2 T PRSP 1
SECTION 2 - SERVICE AREA.........cccoiiiiiiiiiiiiiiiiiiiieieiieeteeeteeeeeteeetereteteteseeeseteeeteteseeeteeesesetereeeeeneee 3
2.1 BACKGrOUNd. oo e s s 3
D N o o TV - 1 d o TR SRS 3
2.3 CONNECLEA CUSTOMIETS. . .eeiiiiiieiteeeitee ettt ettt ettt e st e e st e e st e e s bt e e sabe e s s st e e sabeesenseesneeesnreesanee 3
[...]
The baseline annual rate increases average 2.6% per year.

The three other charts represent the $12 Monthly Capital Improvement Charge Option, the
19.4% monthly Wastewater Service Charge increase option and the combined option of a $10
capital charge and a 3.4% rate increase. Each option provides the same amount of funding for
the 2023 CIP and has the same net effect on the total wastewater charges charged to the
customers.

54



Lower Moosa Canyon WRF Monthly Wastewater Charges
Annual Rate Increases Offset O&M CPI Increases
Baseline Condition - Cash Funded Projects Only

$100
g s90
&
5
£ $80
b5
b
g 570
&
S $60
g
5 $s0
3
] o &
g s ~ I - B = 1 H H H H E
% o ~ () = ~ a jd ~ L “
£ $30 o i @ 3 & @ & =
"] br e o L
o
$20
$10
50
FY 22/23 FY23/24 FY 24/25 FY 25/26 FY26/27 FY27/28 FY28/29 FY29/30 FY30/31 FY31/32 FY32/33
m Sewer Service Charge
Lower Moosa Canyon WRF Monthly Wastewater Charges
Annual Rate Increases Offset O&M CPI Increases, plus
$12 Monthly Capital Improvement Charge for the 2023 CIP
$100
2 s90
H m FE
é $80 ~ - o = w
& - ~ o :;‘, & -
E; $70 a2 brd w
S s60
8
Hl
E $50
& 2 S
5 0 . . o P 2 5 3 a 8
-1 ~ ~ ] o @ = ~
3 @ 9 o o 8 & 2 I “ 2
= %30 ® 2 2 8 e bk e
o
$20
$10
$0

FY 22/23 FY23/24 FY24/25 FY25/26 FY26/27 FY27/28 FY28/29 FY29/30 FY30/31 FY31/32 FY32/33

m Sewer Service Charge m Capital Improvement Charge

55

Wastewater Service Charge ($/Month/EDU)

$100

590

$80

570

$60

550

540

$30

520

s10

50

Lower Moosa Canyon WRF Monthly Wastewater Charges
Annual Rate Increase Offset O&M CPI Increases, plus
One-Time 19.4% Rate Increase for the 2023 CIP

$75.22
$76.76
$78.35
$81.67
$83.41
$87.04
$88.94

$58.67
$61.72

FY22/23 FY23/24 FY24/25 FY25/26 FY26/27 FY27/28 FY28/29 FY29/30 FY30/31 FY31/32 FY32/33

m Sewer Service Charge

Wastewater Service Charge ($/Month/EDU)

$100

$90

Lower Moosa Canyon WRF Monthly Wastewater Charges
Annual Rate Increases offset 0&M CPI Increases, plus
$10 Monthly Capital Improvement Charge and
One-Time 3.2% Rate Increase for the 2023 CIP

o
o ]
=) = b7l Lo
o =
) el b7 3 -
P =] =1 by v
= 74 w
o
<
=) a
7 2 ~ = o~ S S
q ES Y ° W ~
o~ o ~ { =i o in ~ ~
= ~ 5 < ] 5 ~ 1 “ w -
o Y i 8 1 ir] L] o
og & o @ o «r
723 b v
o

FY 22/23 FY23/24 FY24/25 FY25/26 FY26/27 FY27/28 FY28/29 FY29/30 FY30/31 FY31/32 FY32/33

m Sewer Service Charge m Capital Improvement Charge




At the end of the SRF loans, the replacement reserve balance increases significantly. At this
point in the future, there may be additional replacement projects that have been identified that
will utilize the available funding or, if no projects are being scheduled, the Board of Directors
could choose to reduce or eliminate the monthly Capital Improvement Charge at that time.

Interim Funding - Depending on the General Fund Interim Funding
timing of the SRF Loan approvals, $2,500,000
additional interim funding would be
required to provide the cash flow $2,000,000
needed for the project construction
until the disbursements from the SRF
. $1,500,000
Loan would be received from the . mm nterim Funding
SWRCB. The embedded chart E —e-Cumulative Balance
. . . $1,000,000 s g
illustrates the proposed interim s &
funding needs and the balance of the . 3 2
500,000 &l
funding advances from the General 2
Fund. The $530K funding needed for
i . . . $0
the Priority 1 projects are included in FY23/24 FY24/25 FY25/26 FY26/27 FY27/28 FY28/29

the chart to track the total cost of the advances. It was assumed that half the project cost
would be needed for this purpose; approximately $1.6M for the Priority 2 Project, $2.1M for
the Priority 3 Project and 1.1 for the Priority 4 Project. Once the Priority 2 Project SRF loan was
approved and loan the initial disbursements received, the interim funding would be returned to
the General Fund to supplement the working capital needed for the next project. The
Cumulative Balance line in the chart reflects the funding provided less the disbursements
received from the SRF Loan. This initial seed funding would be used to establish the District’s
own revolving fund for the cash flow needs of the subsequent projects.

56



Section 9 — Environmental Considerations

It has been determined that adoption of the Moosa Master Plan February 2023 Update is
exempt from environmental review under the California Environmental Quality Act (“CEQA”),
Public Resources Code section 21000 et seq. pursuant to State CEQA Guidelines sections 15378
(not a project subject to CEQA review), 15262 (statutory exemption for planning studies), and
15061, subdivision (b)(3) (no possibility of significant environmental effect) and the District’s
Local Guidelines for Implementing the California Environmental Quality Act. The Moosa Master
Plan February 2023 Update is a planning tool for the replacement and upgrade of existing
District facilities and does not commit the District to any of the identified projects. Individual
projects identified in the Master Plan would be subject to future environmental review, as
required under the SWRCB’s CEQA Plus provisions. The CEQA-Plus provisions are a combination
of both CEQA and NEPA (National Environmental Policy Act) requirements the SWRCB
developed for the SRF programs as a result of the combination of state and federal funds used
for the programs.

57



Section 10 — Conclusions

Evaluation of the County of San Diego Land Use Designations in the service area resulted in
recommendations to adjust the Lower Moosa Canyon WRF service area boundary. The review
of the growth potential of the service area indicated that minimal new development is
anticipated and the capacity existing facilities are sufficient for the twenty-year planning period.

The Master Plan establishes a $10.7M 2023 Capital Improvement Program to replace critical
infrastructure that that is approaching the end of its service life. The proposed improvements
reflect the needs of the facility over a 20-year planning horizon. The proposed improvements
result in a more efficient reliable facility for treatment of the wastewater from the existing
customers. Funding for the Capital Improvement Program would ultimately come from the Net
Revenues of the facility, with interim funding from the District’s General Fund for a portion of
the initial Priority 1 Projects and Clean Water State Revolving Fund loans for the Priority 2, 3
and 4 Projects. Additional interim funding from the General Fund would be needed for working
capital to bridge the time gap between funding project expense and receiving CWSRF Loan
Disbursement. These funds would ultimately be reimbursed from proceeds of the CWSRF
loans.

A monthly $12 per EDU Capital Improvement Charge is recommended for funding for the
proposed 2023 Capital Improvement Program. This proposed fixed charge would be over and
above any annual wastewater service charge rate increases needed to offset the effects of
inflation on the annual operation and maintenance cost of the facility.

58



APPENDIX A -— RWQCB ORDER No. 95-32



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

ORDER NO. 95-32

WASTE DISCHARGE REQUIREMENTS
FOR
VALLEY CENTER MUNICIPAL WATER DISTRICT
LOWER MOOSA CANYON RECLAMATION FACILITY
SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
Board) finds that;

1.

On June 14, 1971, this Regional Board adopted Order No. 71-37, Waste Discharge
Requirements for the Valley Center Municipal Water District Lower Moosa Canyon
Facility. Order No. 71-37 established waste discharge requirements for the disposal of up

- 10 0.50 million gallons per day (MGD) of treated effluent by spray irrigation on three golf
- courses and percolation into the Lower Moosa Canyon ground water basin.

On October 15, 1984, this Regional Board adopted Order No. 84-46, Waste Discharge
Requirements for the Valley Center Municipal Waster District Lower Moosa Canyon
Reclamation Facility. Order No. 84-46 superseded Order No. 71-37 and established waste
discharge requirements for the disposal of up to 1.0 MGD of treated effluent into the
Lower Moosa Canyon ground water basin,

The Lower Moosa Canyon Water Reclamation Facility (LMCWRF) is located in the NW %
of Section 1, T11S, R3W, SBB&M in the Moosa Hydrologic Subarea (HSA) (903.13) of

~ the San Luis Rey Hydrologic Unit (903.00). The facility currently provides a secondary

level of treatment and has a rated capacity of 0.5 MGD with current flow rates of

- approximately 0.25 MGD. The treatment facilities at LMCWREF include a barminutor,

two activated sludge aeration tanks, two secondary clarifiers, chlorination facilities, an
aerobic digester and four sludge drying beds. The effluent is discharged to three

percolation ponds.

~ The District proposes to increase the LMCWREF plant capacity from 0.5 MGD to 1.0 MGD

by providing a in-line aerated grit removal chamber, two additional activated sludge
aeration tanks, an additional secondary clarifier, a new aerated sludge holding tank, and
additional sludge drying beds.

Order No. 84-46 has been reviewed by the Regional Board staff in accordance with criteria
established in the Administrative Procedures Manual adopted by the State Water Resources
Control Board. This Order, which supersedes Order No. 84-46, consolidates and makes
changes to the Findings, Requirements, and Monitoring and Reporting Program of Order
No. 84-46. _



QOrder No. 95-32

10.

11

The District submitted an Odor Control Plan on January 10, 1985. The plan included
more frequent hauling of sludge, installation of mechanical sludge dewatering equipment,
chlorination at the influent wet well and introduction of air under pressure into the pressure
transmission line. On February 8, 1985, the District submitted a Revised Odor Control
Plan that eliminated the option of installing mechanical sludge dewatering equipment and air
scrubbers. The District has since installed covers over all influent channels, injects
chlorine at the influent wet well and increased the frequency of sludge hauling.

The LMCWRF currently discharges to percolation ponds located adjacent to Lower Moosa
Canyon Creek, in the N1/2 of Section 35, T10S, R3W, SBB&M in the Bonsall Hydrologic
Subarea (HSA) (903.12) of the San Luis Rey Hydrologic Unit (903.00). The ponds are
contained on an 11 acre site having a collective volume of approximately 60 acre-feet.
Order No. 84-46 limits the discharge of 0.3 MGD to the percolation ponds to-ensure that
percolated effluent does not surface down gradient within the Bonsall HSA. The District is
now investigating the basin’s capacity to assimilate a volume of discharge greater than 0.3

MGD.
The District is currently considering three alternative disposal options for up to 1.0 MGD.
a. percolation of 100% of the plant effluent to the percolation ponds; .

b. percolation of 100% of the plant effluent (treated to secondary level) and
withdrawal of ground water from the Lower Moosa Basin for landscape

irrigation;

c. full Title 22 treatment of the effluent at the LMCWRF and direct transport
from the facility to reclaimed water markets. Percolation ponds would be
used to accommodate flows in excess of reclamation demands. :

According to Title 22, Division 4, Chapter 3 of the California Code of Regulations, a direct
beneficial use is defined as the use of reclaimed water which has been transported from the
point of production to the point of use without an intervening discharge to water of the
state. Therefore, ground water extraction from the Bonsall basin for reuse within the
Lower Moosa basin does not constitute a direct benficial use.

The Valley Center Municipal Water District has prepared a final environmental impact

report dated June 1984 for the Central Valley Center Sewage Project in accordance with the
California Environmental Quality Act (Public Resources Code, Section 21000 et. seq.) and
the State Guidelines. S

The District identified the potential for surfacing of percolated effluent in the Lower Moosa
Canyon basin as an adverse water resource related environmental impact of the project. In
order to ensure that percolated effluent does not surface in the Lower Moosa Canyon basin,
the District has proposed to implement a ground water basin management plan. The
proposed ground water basin management plan, if implemented, would avoid the potential
adverse water quality impacts of the project identified in the District’s environmental impact
report. . : .



" Order No. 95-32

12

The Discharger reports that the reclaimed wastewater and Lower Moosa Canyon ground
water supplied by the District to the Circle "R" and the Lawrence Welk Golf Courses will
replace the current use of a poorer quality local ground water for irrigation at these golf
courses. The data was obtained on March 1, 1984,

ﬂ GROUND WATER QUALITY - LOWER MOOSA CANYON BASIN

Constituent Unit Circle "R" Lawrence
Wells Welk’s Well
(Combined)
Total Dissolved Solids mg/1 1387 1055
Chloride mg/1 341 245
Sodium mg/1 170 130
Sulfate mg/l 144 124
Total Kjeldahl Nitrogen mg/l 0.03 0.03
Total Phosphorus mg/l 0.01 0.01
Nitrate/N mg/1 0.05 0.05 i
Boron mg/l 0.17 0.23 "
Fluoride mg/1 0.34 0.22 "

NOTE: mg/l = milligrams per liter



Order No. 95-32

13.  The Discharger reports that the estimated quality of the Lower Moosa Canyon Water
Reclamation Facility (LMCWRF) effluent is as follows:

Constituent Unit LMCWRF Effluent
1994
Total Dissolved Solids mg/1 877-1011
Chloride mgl 142-192.3
Percent Sodium mg/1 : 48.5-55.6
| sulfate | mg/l 251-330
Biochemical Oxygen mg/1 2.0-3.0
Demand
| Methylene Blue Active mg/l 0-0.14
"t Substances _ _
I suspended Solids mg/l 5.1-12.6
 Turbidity - NTU 3.0-5.9
‘Boron | mgll 0.33-0.40
| Fluoride - mg/! 0.18-1.62

'OTE: mg = mill grams 'p*er" fiter
NTU = Nephelometric Turbidity Units

14. - The "Comprehensive Water Quality Control Plan Report, San Diego Basin (9) (Basin
Plan) was adopted by this Regional Board on March 17, 1975; and subsequently
- approved by the State Water Resources Control Board (State Board). Subsequent
* revisions to the Basin Plan have also been adopted by the Regional Board and approved
by the State Board. - |



Order No. 95-32

15. The Basin Plan establishes the following beneficial uses for the surface waters of the
Lower Moosa Canyon Hydrologic Subarea (903.13):

BENEFICIAL USES IDENTIFIED IN BASIN PLAN
FOR
7 LOWER MOOSA CANYON HYDROLOGIC SUBAREA
BENEFICIAL USESH INLAND SURFACE GROUND WATER'
WATER
MUN Municipal and Domestic Supply X
AGR Agriculture Supply’ . ' L X ' X
IND Industrial Service Supply | X X
PROC  Industrial Process Supply
GRW Groundwater Recharge
FRSH  Freshwater Replenishment
pOow Hydropower Generation
REC-1  Water Contact Recreation S : X
REC-2  Non-Contact Water Recreation X
.WARM Warm Fresh-Water Habitat _— E X
COLD Cold Fresh-Water Habltax
WILD  Wildlife Habitat - R S ¢
RARE .Preservation of Rare & Endangered Species X
SPWN' Fish Spawniag” ' '
f SAL“ Sali.ne.Wate; Habitat

Marme Habltat

. These beneficial uses do not apply westerly of the easterly boundary of the right-of-way of Interstate
Highway 5. The beneficial uses for the remainder of the hydrologic area are as shown,



Order No. 95-32

16.  The Basin Plan established the following water quality objectives for the Bonsall Hydrologic
Subarea (903.12) and the Lower Moosa Canyon Hydrologic Subarea (903.13):

BASIN PLAN WATER QUALITY OBJECTIVES
] Concentration not to be exceeded more than 10 % of the time during any one year period
(mg/1 or as noted)
CONSTITUENT
BONSALL LOWER MOOSA CANYON
SURFACE GROUND SURFACE GROUND
WATER WATER WATER WATER
Total Dissolved 500 1500 ,, 500 800
Solids
Chloride 250 500 250 L300
Percent Sodium 60 % 60 % 60 % 60 %
Sulfate 250 5005, 250 e A0
Nitrate (as NO, ) — 45,, - 10
Nitrogen and * g * S
Phosphorus
| rron | 0.3 0.85 ,, 0.3 0.3
Manganese 10.05 0.15 ., 0.05 0.05
Boron 0.5 0.5 (2 0.5 0.5
-Odqr_-:‘j _ “None “‘None |
Turbidity 20 NTU 5 NTU
Fiuoride - S (IR RN R
| 20unTs | 15 UNITS

g/l = milligrams per Liter
N‘I‘U Nephelometric turbidity units.

1. The recommended plan would allow for measurable degradation of ground water in this basin to